

01 A02 A03 A09 A06.1 CUSTOMER

ArceLorMittal Belgium NV
 ArceLorMittal Gent
 John Kennedylaan, 51
 9042 Gent (Belgief)
 Tel.: +32 9.347.31.11
 Fax: +32 9.347.49.07

CERTIFICATE
 191938773 P. 01/01
 INSPECTION CERTIFICATE ACCORDING EN10204-3.1
 OR EQUIVALENT.

DISPATCH NOTE: 2790912
 DATE: 16-10-2019
 ORDER NUMBER: 31711
 DATE: 22-08-2019
 YOUR ORDER NO: OC 210819
 DATE: 22-08-2019
 CONTRACT NO: JC9/MO/R01W
 YOUR REFERENCES: 102631
 OUR REFERENCES: OBC-IN/DEPT

A06.1 CUSTOMER
 ARCELORMITTAL INTERNATIONAL AMERI
 1 S. DEARBORN STREET
 USA-60603-9888 CHICAGO
 U.S.A.
 01541116

A06.2 DESTINATION
 ACEROS MORINO SA DE CV RFC AMO940
 EMILIANO ZAPATA NO. 3 COL. SAN MEX-
 56377 SAN VICENTE CHICOLAPAN
 MEXICO
 102631

A05 AUTHOR OF THE DOCUMENT
 AM GENT/QUALITY DEPARTMENT

A07 YOUR ORDER NO: OC 210819
 DATE: 22-08-2019
 CONTRACT NO: JC9/MO/R01W
 YOUR REFERENCES: 102631
 OUR REFERENCES: OBC-IN/DEPT

STANDARD = ASTM A1008-05

01-B04 MATERIAL: - COLD ROLLED STEEL, COILS, ANNEALED, SKIMPASSED,
 QUALITY A1008 CS TYPE B

09 ITEM B10 WIDTH B11 THICKNESS REF: CUSTOMER
 INCH INCH
 16 36.00 0.0299 A1008 CS TYPE B

CHEMICAL ANALYSIS
 C70 STEELMARKING PROCESS: LD

ITEM	PACK NR	B13	B13	B07	B08	C71	C72	C73	C74	C75	C76	C77	C78	C79	C80	C81	C82	C83	C84	C85		
		KG		KG		%		%		%		%		%		%		%		%		
16	7442216	9380	9500	9320	30916025	58510	38	21	9	7	9	41	41	1	21	13	13	11	0	1	0	3
	2732928	18880	18760	9440	30916032	58510	38	21	9	7	9	41	41	1	21	13	13	11	0	1	0	3
	2	18880	18760																			

MECHANICAL PROPERTIES
 TENSILE TEST

ITEM	PACK NR	C04	C02	C11	C12	C13
		YIELD STRENGTH		Rm		A
		Rp0.2		KSI		%
16	7442216	F	L	34	49	44
	2732928	F	L	34	49	44
	2					

008 CS TYPE B
 JEROSMOR2

MARKS

ENSILE TEST SPECIMEN: 1.C/L/0/B0 60/50/12.5 MM.
 HIS MATERIAL IS PRODUCED IN BELGIUM BY AM GENT
 REFERENCES:

CONDITION OF THE SPECIMEN: C02 DIRECTION SPECIMEN
 V-AGED: F:NON-AGED N:NORMALISED L:0GR S:45GR D:90GR

GENT 16-10-2019

R. SLOCK
 QUALITY DEPARTMENT